

MILL TEST CERTIFICATE

合同号 (CONTRACT NO.):

品名: 弹簧钢丝

执行标准: DIN17223/1-1984

WF0723D-01

PRODUCTS: SPRING STEEL WIRE

STANDARD: DIN17223/1-1984

DIA (mm)	C	Si	Mn	P	S	T/S (mpa)
	%	%	%	%	%	
0.30	0.74	0.22	0.57	0.012	0.010	2400 -2680
0.35	0.74	0.22	0.57	0.012	0.010	2350 -2620
0.40	0.74	0.22	0.57	0.012	0.010	2300 -2600
0.50	0.74	0.22	0.57	0.012	0.010	2250 - 2540
0.60	0.74	0.22	0.57	0.012	0.010	2200 -2500
0.65	0.74	0.22	0.57	0.012	0.010	2170 -2470
0.70	0.74	0.22	0.57	0.012	0.010	2140 -2430
0.80	0.74	0.22	0.57	0.012	0.010	2100 -2400
0.90	0.74	0.22	0.57	0.012	0.010	2080 -2380
1.00	0.75	0.22	0.57	0.012	0.010	2030 -2340
1.10	0.75	0.22	0.57	0.012	0.010	2010 -2320
1.20	0.75	0.22	0.56	0.012	0.010	1980 -2300
1.30	0.75	0.22	0.56	0.012	0.010	1950 -2250
1.40	0.75	0.22	0.57	0.012	0.010	1900 -2130
1.50	0.75	0.22	0.57	0.012	0.010	1870 -2100
1.60	0.75	0.22	0.57	0.012	0.010	1850 -2080
1.70	0.75	0.22	0.57	0.012	0.010	1820 -2050
1.80	0.75	0.22	0.57	0.012	0.010	1800 -2040
2.00	0.75	0.22	0.57	0.012	0.011	1790 -2010
2.20	0.75	0.24	0.54	0.014	0.011	1760 -1970
2.40	0.75	0.22	0.57	0.012	0.011	1730 -1940
2.50	0.75	0.22	0.57	0.012	0.010	1700 -1900
3.00	0.75	0.22	0.60	0.011	0.009	1690 -1890
3.50	0.75	0.22	0.60	0.011	0.009	1630 -1830
4.00	0.75	0.22	0.60	0.011	0.009	1580 -1770
4.50	0.75	0.22	0.60	0.011	0.009	1530 -1730
5.00	0.75	0.22	0.60	0.011	0.009	1500 -1680
5.50	0.76	0.21	0.65	0.009	0.008	1460 -1650
6.00	0.76	0.21	0.65	0.009	0.008	1440 -1630
6.50	0.76	0.21	0.65	0.009	0.008	1400 -1580
7.00	0.76	0.21	0.65	0.009	0.008	1380 -1560
8.00	0.76	0.22	0.65	0.009	0.008	1350 -1530
9.00	0.75	0.22	0.65	0.009	0.008	1310 -1480
9.50	0.75	0.22	0.65	0.009	0.008	1270 -1440
10.00	0.75	0.22	0.65	0.009	0.008	1250 -1420
11.00	0.75	0.22	0.65	0.009	0.008	1240 -1400
12.00	0.75	0.22	0.60	0.011	0.009	1210 -1370



DİKER ÇELİK

Nihat DİKER

Kırsız Cd. Rami - Emintaş San. Sit.
No: 123/100-108 Rami / İSTANBUL
Rami V.D.: 455 323 676 66

Kalite 2